

Bronze Fabrics



CREATIVE HEALTHCARE PRODUCTS, INC
2000 PLONEER ROAD
HUNTINGDON VALLEY, PA 19006
Attn. ELLIS TODER

REPORT NO. 59648

September 24, 2002

IDENTIFICATION SUBMITTED BY CLIENT

SUPER BIO-STAT VINYL TEXTILE.

FIRE RESISTANCE NFPA 701 - Test #1

EVALUATION OF TEST RESULTS

The fabric submitted for testing DOES pass the flame resistance requirements when tested, as received, in accordance with procedures outlined in the National Fire Protection Association Standard 701. The fabric was tested in the original state only. The procedure does include testing after exposure (e.g. laundering, drycleaning, leaching or weathering) outlined in Chapter 13 of the NFPA Standard 701. The client may wish to take this into consideration.

IF YOU NEED ASSISTANCE IN INTERPRETING THESE TESTS RESULTS
OR IF YOU HAVE ANY QUESTIONS, PLEASE FEEL FREE TO CALL:
CUSTOMER SERVICE DEPT.

LABTEST INTERNATIONAL, INC.

Test
Reference
59648
AZ

Sanjeev Gandhi
Lab Manager - Flammability

-continued-

Page 1 of 2



REPORT NO. 59648

IDENTIFICATION SUBMITTED BY CLIENT

SUPER BIO-STAT VINYL TEXTILE

TEST RESULTS

STATE OF SAMPLE: AS RECEIVED

	AFTERFLAME	BURNING OF DRIPPINGS	LENGTH DIRECTION		PERCENT WEIGHT LOSS
			WEIGHT IN GRAMS BEFORE EXPOSURE	WEIGHT IN GRAMS AFTER EXPOSURE	
Test 1	0.0	0.0	24.5	18.14	25.96
Test 2	0.0	0.0	24.3	20.22	16.79
Test 3	0.0	0.0	23.94	17.55	26.69
Test 4	0.0	0.0	25.11	15.89	36.72
Test 5	0.0	0.0	24.98	17.4	30.34
Test 6	0.0	0.0	23.46	16	31.80
Test 7	0.0	0.0	24.93	18.33	26.47
Test 8	0.0	0.0	25.6	15.37	39.96
Test 9	0.0	0.0	25.8	16.9	34.5
Test 10	0.0	0.0	25.8	15.85	37.84
Average:	0.0	0.6			30.71
St. Dev					6.98

Average Percent Weight Loss for Ten Specimens: 30.7%

Where the percent weight loss of any individual specimen exceeds the mean value plus three standard deviations, the test shall be repeated on another sample of 10 specimens. The mean percent weight loss and standard deviation for the second set of 10 specimens shall be calculated.

7-1 PERFORMANCE CRITERIA

Burning of Drippings: 7-1.1 Where fragments or residues of specimens that fall to the floor of the test chamber continue to burn for more than an average of 2 seconds per specimen for the sample of 10 specimens, the material shall be recorded as failing Test 1.

Average Percent Weight Loss for Ten Specimens: 7-1.2 Where the average weight loss of the 10 specimens in a sample is greater than 40 percent, the material shall be recorded as failing this test.